RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.1.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:40:14 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 020 GHz Auto Tune
Ref Offset 13.6 dB _24. 078 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.1.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:40:28 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 010 GHz Auto Tune
Ref Offset 13.6 dB _35. 236 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.1.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D9:40:42 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _32. 657 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2 Test Mode = LTE/TM2

5.3.1.2.1 Test Bandwidth =5

5.3.1.2.1.1 Test Channel = LCH

5.3.1.2.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:41,04 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) TRés FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -19.342 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Ea

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:41:18 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -37.898 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:41:33 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -32.861 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D9:4L:47 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -30.505 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

sy

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.2 Test Channel = HCH

5.3.1.2.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SO cE ] 3 ALIGNAUTC  |09:42:06 AM Jun02, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.6 dB -37.818 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz a Span 11.00 MHz
#Res BW 51 kHz #/BW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |D9:42:21 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _1 9. 655 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

1 Stop Freq
‘ 2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz a Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |D9:42:35 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _35. 801 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO  |D9:42:49 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _31 . 622 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

r

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2 Test Bandwidth = 10

5.3.1.2.2.1 Test Channel = LCH

5.3.1.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 09:43:11 M Jun 02, 2013 F
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 8/100 T

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -23.580 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

sy

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:43:25 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Mkr1 2,500 000 G Hz R
Ref 30.00 dBm 500 000 CHz

Trace 1 Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz

Auto Man

Freq Offset
0 Hz

sy

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO  |D9:43:40 M

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -34.898 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

o

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D9:43:54 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 990 G Hz R
Ref 30.00 dBm 499 990 CHz

Trace 1 Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

r

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.2 Test Channel = HCH

5.3.1.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SO cE ] 3 ALIGNAUTC  |09:44:14 AM Jun02, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.6 dB -42.532 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

ra

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D0:44:28 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _23. 254 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

o

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D0i4d:43 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB -36_ 963 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

o

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D9:44:57 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.6 dB -34.063 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

msG i) Alignment Completed
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3 Test Bandwidth = 15

5.3.1.2.3.1 Test Channel = LCH

5.3.1.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 09:47:00 4M Jun 02, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -21.043 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

ra

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:47:23 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 990 G Hz R
Ref 30.00 dBm 499 990 CHz

Trace 1 Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

r

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:47:38 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -33.505 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:47:52 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Mkr1 2.500 000 G Hz R
Ref 30.00 dBm 500 000 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

1
W CF Step

1.100000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.2 Test Channel = HCH

5.3.1.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SO cE ] 3 ALIGNAUTC  |09:48:12 AM Jun02, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13.6 dB -42.281 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |D9:48:27 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _21 . 382 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:48i42 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 010 GHz Auto Tune
Ref Offset 13.6 dB _34. 501 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

sy

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:48:56 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.6 dB -30.375 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

ra

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)

msG i) Alignment Completed
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4 Test Bandwidth = 20

5.3.1.2.4.1 Test Channel = LCH

5.3.1.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 09:50:09 &M Jun 02, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.6 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -24.896 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz h Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:50:24 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Mkr1 2,500 000 G Hz R
Ref 30.00 dBm 500 000 GHz

Trace 1 Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz a Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:50:39 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Auto Tune
Ref Offset 13.6 dB Mkr1 2.499 980 GHz
Ref 30.00 dBm -35.405 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |09:50:52 AM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

#Atten: 36 dB

IFGain:Low

Mkr1 2,500 000 G Hz R
Ref 30.00 dBm 500 000 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

1. CF Step
o 1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.2 Test Channel = HCH

5.3.1.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 09:51:12 AM Jun 02, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.6 dB -42.959 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:51:26 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _25. 014 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |D9:53:404M

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB -36_ 274 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

5.3.1.2.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |09:51:54 AM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100

IFGain:Low HAtten: 36 dB
Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.6 dB _33. 936 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

6Appendix_F: Spurious Emission at Antenna Terminal

NOTE: For the averaged unwanted emissions measurements, the measurement points in each sweep is
greater than twice the Span/RBW in order to ensure bin-to-bin spacing of < RBW/2 so that narrowband
signals are not lost between frequency bins. As to the present test item, the "Measurement Points = k *
(Span / RBW)" with k between 4 and 5, which results in an acceptable level error of less than 0.5 dB.

Part | - Test Plots
6.1 For GSM
6.1.1 Test Band = GSM850

6.1.1.1 Test Mode = GSM/TM1

6.1.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept 5A
B e T e ; ALIGN AUTO 02:45:24 PM Jun 01, 2013
Avg Type: Log-Pwr F
Trig: Free Run Avg|Hold: 54/100
#Atten: 40 JdB

Frequency

PNO: Close ()

IFGain:Low aiF PPFPFP

Mkr1 63.426 kHz Auto Tune
R 163,425 W

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG staTUs ! DC Coupled
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e NEE ; ALIGN AUTO
Avg Type: Log-Pwr Frequency
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 764.91 kHz Auto Tune
T 176491

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr Frequency
Avg|Hold:>100/100

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 824.260 MHz Auto Tune
Ref 35.00 dBm 24.260 MHz
11
Center Freq
5§15.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 145 of 299
SYBH(Z-RF)024052013-2001 Copyright © Huawei Technologies Co., Ltd.



RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 131100

Frequency

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 3.707 49 GHz Auto Tune
Ref 35.00 dBm 707 49 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215

FCC ID: QISR215

Security Level: Public

6.1.1.1.2 Test Channel =M

Agilent Spectrum Analyzer - Swept 5A

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

SOETNEE T

MEG ._i_/-Points changed; all traces cleared

CH

ALIGN AUTO

02:46:44 PMIun 01, 2013

PNO: Close ()
IFGain:Low

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 63.144 kHz

-51.682 dBm

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Report No:
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e NEE ; ALIGN AUTO
Avg Type: Log-Pwr Frequency
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 764.91 kHz Auto Tune
T 176401

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr Frequency
Avg|Hold:>100/100

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 836.555 MHz Auto Tune

T as 36,555 M1z
¥1

Center Freq

5§15.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 131100

Frequency

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 5.115 44 GHz Auto Tune
Ref 35.00 dBm 118 44 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215

FCC ID: QISR215

Security Level: Public

6.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

SOETNEE T

MEG ._i_/-Points changed; all traces cleared

ALIGN AUTO

02:48:03 PMJun 01, 2013

PNO: Close ()
IFGain:Low

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 64.695 kHz

-51.833 dBm

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e NEE ; ALIGN AUTO
Avg Type: Log-Pwr Frequency
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 711.18 kHz Auto Tune
T 1

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr Frequency
Avg|Hold:>100/100

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 929.796 MHz Auto Tune
T 029 196 M

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 131100

Frequency

Trig: Free Run

PNO: Fast ()
™ #Atten: 40 dB

IFGain:Low

Mkr1 6.610 92 GHz Auto Tune
Ref 35.00 dBm 61092 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

6.1.1.2 Test Mode = GSM/TM2

6.1.1.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 03:09:52 PM Jun 01, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#atten: 40 JdB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 62.298 kHz Auto Tune
Ref Offset 136 dB
Reef 3;}]0 dBm 52 599 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

sTaTUS ! DC Coupled

wsa | 1File <PICTURE png> saved
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 11.612 40 MHz [SEEEECAE
Ref 35.00 dBm 512 40 MHz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 515.000000 MHz Avg Type: Log-Pwr S ERLIEUE
PNO: Fast i, ) T1rig:Free Run Avg|Hold:>100/100
: —h—

IFGain:Low #Atten: 40 dB

Mkr1 848.801 MHz Auto Tune

T as 48,501 M1z
91

Center Freq

515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 6.875000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Held: 117100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 3.715 13 GHz Auto Tune
Ref 35.00 dBm 715 13 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.1.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

03:11:08 PMJun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 66.387 kHz

-52.937 dBm

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 11.737 77 MHz Auto Tune
Ref 35.00 dBm I3 7T Mz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 515.000000 MHz Avg Type: Log-Pwr S ERLIEUE
PNO: Fast i, ) T1rig:Free Run Avg|Hold:>100/100
: —h—

IFGain:Low #Atten: 40 dB

Mkr1 848.850 MHz Auto Tune
T 48650 Wi

1
’ Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 6.875000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Held: 10/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 6.083 34 GHz Auto Tune
Ref 35.00 dBm 083 34 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

03:12:24 PMIun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 64.272 kHz

-53.968 dBm

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 11.272 11 MHz Auto Tune
Ref 35.00 dBm 27211 Mz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 515.000000 MHz Avg Type: Log-Pwr S ERLIEUE
PNO: Fast i, ) T1rig:Free Run Avg|Hold:>100/100
: —h—

IFGain:Low #Atten: 40 dB

Mkr1 848.801 MHz Auto Tune

T as 48,801 M1z
¢

Center Freq

515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 6.875000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Held: 10/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 3.615 55 GHz Auto Tune
Ref 35.00 dBm 615 55 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wec | i File <PICTURE.png> saved
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.2 Test Band = GSM1900

6.1.2.1 Test Mode = GSM/TM1

6.1.2.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA
TR e
Center Freq 79.500 kHz

PNO: Close (]
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz

msG i) Alignment Completed

ALIGN AUTO 04:20:35 PM

Avg Type: Log-Pwr TRA Frequency

Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

Mkr1 10.833 kHz Auto Tune
-56.968 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

-43.00 dBm|

Freq Offset
0 Hz

Stop 150.00 kHz

#Res BW 1.0 kHz #/BW 10 kHz Sweep 130 ms (1001 pts)

staTUs ! DC Coupled
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 13.719 81 MHz|[SERECAE
Ref 35.00 dBm 719 81 Mz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.850 3 GHz Auto Tune
T 18503 GFi

1
‘ Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

04:21:35 PMJun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 12.525 kHz

-58.078 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 28.411 98 MHz Auto Tune
T 411 SR

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 171 of 299
SYBH(Z-RF)024052013-2001 Copyright © Huawei Technologies Co., Ltd.



RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.880 2 GHz Auto Tune
T 19902 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 172 of 299
SYBH(Z-RF)024052013-2001 Copyright © Huawei Technologies Co., Ltd.



RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

04:22:35 PMJun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

mse 1 Alignment Completed

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 12.807 kHz

-57.933 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 57100

IFGain:Low #Atten: 40 dB

Mkr1 9.260 22 MHz Auto Tune
Ref 35.00 dBm 260 22 IHz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Irig:FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.909 7 GHz Auto Tune
T 19007 GFi

1
‘ Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

6.1.2.2 Test Mode = GSM/TM2

6.1.2.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 04:36:30 PM Jun 01, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#atten: 40 JdB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 62.157 kHz Auto Tune
Ref Offset 136 dB
Reef 3;}]0 dBm 52 676 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

sTaTUS ! DC Coupled

wsa | 1File <PICTURE png> saved
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 3.433 50 MHz Auto Tune
Ref 35.00 dBm 433 50 Hz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 87/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.909 7 GHz Auto Tune
T 19007 GFi

1
‘ Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

04:37:27 PMIun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 64.554 kHz

-52.498 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 17.301 81 MHz [SEECAE
Ref 35.00 dBm 301 81 MHz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 90/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.909 7 GHz Auto Tune
T 1900 7 GFi

! Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
-13.00 dlBm)| 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

04:38:24 PMJun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 40 dB

0 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 10.410 kHz

-56.727 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 dB

Mkr1 472.38 kHz Auto Tune
T 147230

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 183 of 299
SYBH(Z-RF)024052013-2001 Copyright © Huawei Technologies Co., Ltd.



RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SOl | ] ALIGN AUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 87/100

IFGain:Low #Atten: 40 dB

Frequency

Mkr1 1.909 7 GHz Auto Tune
T 19007 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
=EMEEEU ) 20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

6.2 For UMTS

6.2.1 Test Band = WCDMAS850

6.2.1.1 Test Mode = UMTS/TM1

6.2.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept 5A

ey e ; ALIGN AUTO 03:52:40 PM Jun 01, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 83/100

#Atten: 36 dB oeT

Mkr1 62.862 kHz Auto Tune
R 162662

Frequency

PNO: Close
IFGain:Low

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

wsa | 1File <PICTURE.png> saved

staTUs ! DC Coupled

Report No: Huawei Proprietary and Confidential Page 185 of 299
SYBH(Z-RF)024052013-2001 Copyright © Huawei Technologies Co., Ltd.



RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR e : ALIGN AUTO F
Center Freq 15.075000 MHz Avg Type: Log-Pwr feqLenty.
PNO: Far () 1rig:Free Run Avg|Hold: 43/100

IFGain:Low #Atten: 36 dB

Mkr1 12.233 28 MHz |[SEEERECAE
Ref 30.00 dBm 235 28 MHz

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTUs ! DC Coupled

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 515.000000 MHz Avg Type: Log-Pwr S ERLIEUE
PNO: Fast i, ) T1rig:Free Run Avg|Hold:>100/100
: —h—

IFGain:Low #Atten: 36 dB

Mkr1 825.230 MHz Auto Tune
T 25230 iz

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm| sto p Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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RF Test Report of R215
FCC ID: QISR215 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Center Freq 6.875000000 GHz _ Avg Type: Log-Pwr S ERLIEUE
PNO: Fast L, Irig:FreeRun Avg|Held: 10/100

IFGain:Low #Atten: 36 dB

Mkr1 5.990 52 GHz Auto Tune
Ref 30.00 dBm 990 52 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

-13.00 dBm| stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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RF Test Report of R215
FCC ID: QISR215

Security Level: Public

6.2.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

03:53:44 PMIun 01, 2013

Center Freq 79.500 kHz

PNO: Close ()
IFGain:Low

Ref Offset 13.6 dB
Ref 30.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#/BW 1

Trig: Free Run
#Atten: 36 dB
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FCC ID: QISR215 Security Level: Public
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FCC ID: QISR215

Security Level: Public

6.2.1.1.3 Test Channel = HCH
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FCC ID: QISR215 Security Level: Public

6.3 For LTE

6.3.1 Test Band = BAND7

6.3.1.1 Test Mode = LTE/TM1

6.3.1.1.1 Test Bandwidth =5

6.3.1.1.1.1 Test Channel = LCH

6.3.1.1.1.1.1 Test RB = RB1#0
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FCC ID: QISR215 Security Level: Public

6.3.1.1.1.2 Test Channel = HCH

6.3.1.1.1.2.1 Test RB = RB1#0
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FCC ID: QISR215 Security Level: Public

6.3.1.1.1.3 Test Channel = MCH

6.3.1.1.1.3.1 Test RB = RB1#0
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FCC ID: QISR215 Security Level: Public

6.3.1.1.2 Test Bandwidth = 10
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